REPAIR SUMMARY & COMPONENT REPAIR FORM

] % U Sils IR foddle Scveger - STIF 37 o720 o8- 2220
ECQUIPMENT NUMBER DESCRIPTION : SERIAL NUMBER HOUAS OR MILES LTD UNITS
{Dio reot wrile in this Space)

NO. COMPONENT NO. COMPONENT

01| PINS & BUSHINGS - TRACK 68 | AING GEAR PINION/CROSS SHAFT ed b it e

02 | TRACK LINKS 69 mo_._.mmmiaﬂenm_%.m ﬁ\ ¢ _% £ %4 p

03 | GROUSERS 70 | SWING, PROPEL, HOIST, SHAFTS,

04 | LH, IDLER-FRONT CLUTCHES, BRAKES 4 F DESCRIPTION OF REPAIR —
05| LH. IDLER-AEAR 71 | DRUM =

06| R.H. IDLER-FRONT 72 | BOOM A ¥ Thi Y 2 O i

07 | R.H. IDLER-REAR 73 | LH. BRAKES - #4 AXLE -1 LRI £ ...._.__.,L e Tk
08 | LH. SPROCKETS 74 | FLH, BRAKES - #4 AXLE i) ¥ I\l 11 e, | - |

09| RH. SPROCKETS 75 | LH. BRAKES - #5 AXLE el el ld L felndes Focales -3
10 | LH. BOTTOM ROLLERS 76 | AH. BRAKES - #5 AXLE 2 A utl 'l % al - i i n____w

11 | R.H. BOTTOM ROLLERS 77 | LH. BRAKES - #8 AXLE Cagl x| 14 | T Ploce [P C lpoe fo Foddg§ vy
12 | LH. ROLLER FRAME 78 | FL.H, BRAKES - #6 AXLE g1 = o | \ .

13| AH. ROLLER FRAME 80 | LOADER FRAME E Uil /| Kesea!  oo/' Del\

14| EQUALIZER BAR 81 | GEAR BOXES - s ;

15 | PIVOT SHAFT &2 | ELEVATOR T 12 Ul | Eesec | el e C o v

20 | ENGINE-MAIN (MAJORS) 83 | PUMP DRIVE i ) T i

21| ENGINE-MAIN (MINORS) B4 | BEARINGS H 4 Ul | Fesen! Myd tan K

22| ENGINE-REAR [MAJORS) 85 | AUGER e m—— e .ﬂ e _

23 | ENGINE-REAR (MINORS 86 | FLOOR . . - 3 e s b de

24 | RADIATOR-MAIN | &7 | CHAINS 7 | 10" | s 2 fc { e tes I reoc Fe TS

25 | TURBOCHARGER-MAIN 88 | SCREED

26 | MASTER CLUTCH 82 | TIRES =

27 | RADIATOR-REAR 90 | HITCH

26 | TURBOCHARGER-REAR 91 | BLADE, BUCKET, BED, BOWL — |
29 | TORQUE CONVERTER-REAR 82 | RIPPER

30 | TOROUE CONVERTER-MAIN 03 | MISC.

31| TRANSMISSION-MAIN 94 | LH. WHEEL BEARINGS - #4 AXLE

32| TRAMSMISSION-REAR 85 | A.H. WHEEL BEARINGS - #4 AXLE B BN FEP L

33| DRIVE LINES 6 | LH WHEEL BEARINGS - ¥5 AXLE e
34| DIFFERENTIAL-FRONT 97 | A.H, WHEEL BEARINGS - #5 AXLE _

35 | DIFFERENTIAL-REAR 58 | LH. WHEEL BEARINGS - #6 AXLE e T
38 | LH, STEERING CLUTCH 99 | A.H. WHEEL BEARINGS - #6 AXLE

37 | AH. STEERING CLUTCH 820 | ROD & MAIN BEARINGS - FRONT o orE R BT
38 | LM. STEERING BRAKES 822 | ROD & MAIN BEARINGS - REAR

34| RH. STEERING BRAKES [ % B
40| LH. WHEEL BRAKES - #1 AXLE BRI S _

41| ALH, WHEEL BRAKES - #1 AXLE 1. NORMAL WEAR — — —
42| LH. WHEEL BRAKES - #2 AXLE 2. ACCIDENT

43| R.H WHEEL BRAKES - #2 AXLE 3. IMPROPER USE

44 | LH. WHEEL BRAKES - #3 AXLE 4. IMPROPER MAINTENANGE

45| R.H. WHEEL BRAKES - #3 AXLE 5. DEFECTIVE PART ADDITIONAL REMARKS = B AN PN |
46| LH. WHEEL BEARINGS - #1 AXLE 6. IMPROPER ASSEMELY

47 | ALH. WHEEL BEARINGS - #1 AXLE 7. UNKMOWN e £ . - Cm gl S M

48| LH. WHEEL BEARINGS - ¥2 AXLE 8. OTHEAR hd
48| RH. WHEEL BEARINGS - #2 AXLE

50| LH. WHEEL BEARINGS - #3 AXLE REPAIR SHOP i) s
51| ALH. h__._umm_. BEAIRINGS - #3 AXLE ~DEALER

55 | LH. FINAL DRIVE - FRONT K %
56 | RH. FINAL DRIVE - FRONT gl ke

57 | LH. FINAL DRIVE - REAR E  ENGINEERING "

58| AH. FINAL DFIVE - REAR F BAKERSFIELD

58| REAR SUSPENSION H. SACRAMENTO 5.~ > = A
60| FRONT AXLE K. HANFORD Ty

§1| AR SYSTEM AND COMPRESSOR M. SANTABARBARA — — — .,...!n — 3

62 | HYDRAULIC PUMPS 5. ETOCKTON ..__k e

63| HYDRAULIC CYLINDERSMOTORS | T  paLm SPRINGS ~ / -

64 | ELECTRICAL SYSTEM W. NEVADA

65| FRAME ¥. PALMDALE

66 | CENTER PIN [ARTICULATION) 7 ARIZONA

67 | CIRCLE GEAR




0 HEFAIH DUMMAHY & E!-.._C-__-H:- HEFAIH FOHM

- TR, SERNE . RUWA L 03- 2820
EQUIFM R DESCRIPTION OR MILES LTD UNITS
(D0 rpt varide in Whis space)
COMPONENT COMPONENT g bt
FINS & BUSHINGS - TRACK RING GEAR FINION/CROSS SHAFT o
mﬂmeﬂ..,m _..m_MMm ROLLERS - HDOKALOAD ..%N A uw £/4
SWING, PROPEL, HOIST, SHAFTS, ;
L.H. IDLER-FRONT CLUTGHES, BRAKES & ri WEACAIPTION OF RERAR
LM. IDLER-REAR DRUM
R.H. IDLER-FRONT BOOM ¥4 .
R H. IDLER-REAR LH. BRAKES - #4 AXLE o :
LH. SPROCKETS A.H. BRAKES - #4 AXLE
A.H. SPROCKETS L.H. BRAKES - #5 AXLE ﬂﬂ ¥
LH. BOTTOM ROLLERS R.H. BRAKES - #5 AXLE - :
R H. BOTTOM ROLLERS LH, BRAKES - #6 AXLE I mig)
LH. ROLLER FRAME F.H. BRAKES - #6 AXLE
R.H. AOLLER FRAME LOADER FRAME o ¥
EQUALIZER BAR GEAR BOXES .
PIVOT SHAFT ELEVATOR 3 P\ leegaie g dealic conbesl value
ENGINE-MAIN (MAJORS) PUMP DRIVE Ay
ENGINE-MAIN (MINORS) BEARINGS L
| ENGINE-REAR (MAJORS) AUGER d < i SiWE ﬂ * e r —
| ENGINE-REAR (MINORS) FLOGR " v 1 o
RADIATOR-MAIN CHAINS 1 44 Ighgln%%lﬁ.g L _P,_ﬁ
TURBOCHARGER-MAIN SCREED 45| wle TR
MASTER CLUTCH ; TIRES L paas Tae s
RADIATOR-REAR HITCH C - .
TURBOCHARGER-REAR BLADE, BUCKET, BED, BOWL ﬂ..._....ﬂ | | Ylosd weliy 9 g 1. vy O e @5
29 | TORGUE CONVERTER-REAR RIFPER | i
30 | TORGUE CONVERTER-MAIN MISC. |
31| TRANSMISSION-MAIN LH. WHEEL BEARINGS - #4 AXLE _
32 | TRANSMISSION-REAR R.H. WHEEL BEARINGS - ¥4 AXLE
33 | DRIVE LINES LH. WHEEL BEARINGS - #5 AXLE
34 | DIFFERENTIAL-FRONT A.H. WHEEL BEARINGS - #5 AXLE
35 | DIFFERENTIAL-REAR LH. WHEEL BEARINGS - #6 AXLE
36 | LH. STEERING CLUTCH R.H. WHEEL BEARINGS - #6 AXLE
37 | R.H. STEERING CLUTCH ROD & MAIN BEARINGS - FRONT
36 | LH. STEERING BRAKES ROD & MAIN BEARINGS - REAR
39| R.H. STEERING BRAKES
40| LH. WHEEL BRAKES - #1 AXLE e
41 | ALH. WHEEL BRAKES - #1 AXLE 1. NORMAL WEAR
42 | LH. WHEEL BRAKES - #2 AXLE 2. ACCIDENT
43| FLH. WHEEL BRAKES - #2 AXLE 3. IMPROPER USE
44| LH. WHEEL BRAKES - #3 AXLE 4. IMPROPER MAINTENANCE
45| R.H. WHEEL BRAKES - #3 AXLE 5. DEFECTIVE PART ADDITIONAL REMARKS
46| LH. WHEEL BEARINGS - #1 AXLE 6 IMPROPER ASSEMBLY
47| A.H. WHEEL BEARINGS - #1 AXLE 7. UNKNOWN e o
48| LH. WHEEL BEARINGS - #2 AXLE B. OTHER
49 | R.H. WHEEL BEARINGS - #2 AXLE
50| LH. WHEEL BEARINGS - #3 AXLE REPAIR SHOP 5 S
51 | A.H. WHEEL BEAIRINGS - #3 AXLE * DEALER
55 | LH. FINAL DRIVE - FRONT A MONTEREY BAY
56 | A.H. FINAL DRIVE - FRONT B SANJOBE
58| AH. FINAL DRIVE - REAR o e e
50| REAR SUSPENSION H. SACRAMENTO
80 | FRONT AXLE  FARECRD
61| AIR SYSTEM AND COMPRESSOR | 1 SANTABARBARA AT
62 | HYDRAULIC PUMPS 5. STOCKTON .
63| HYDRAULIC CYUINDERSMOTORS | T pALM SPRINGS Y]
64| ELECTRIGAL SYSTEM W DA
€5 FRAME ¥. PALMDALE
66| CENTER PIN (ARTICULATION) 2 AR




REPAIR SUMMARY & COMPONENT REPAIR FORM @ _

C i BT S T 7 L - OSTeonal]l 1988  oU-I9)8
PME R DESCRIPTION SERIA R OF MILES

LTD UNITS

(Do ot witie i this space) b
NO. COMPONENT NO. | COMPONENT T @ET .= ILC A
01| PINS & BUSHINGS - TRACK 62 | RING GEAR PINION/CROSS SHAFT HORERTION
02 | TRACK LINKS 69 | ROLLERS - HOOKLOAD NN ¢/ &/4
03| GROUSERS 70 | SWING, PROPEL, HOIST, SHAFTS, ;
04 | LH. IDLER-FRONT CLUTCHES, BRAKES &/d S LY IR L S
05 | LH. IDLER-REAR 71 | DRUM 1
06 | R H. IDLER-FRONT 72 | BOOM : . . .
07| RH. IDLER-REAR 73 | LH. BRAKES - #4 AXLE n._.O * e |+ L0 ﬂ._ = __h. ..__T.qf FYAWRP IFTTEVIVE N..EL!.F.LJ'H
08 | LH. SPROCKETS 74 | RH. BRAKES - #4 AXLE
08 | RH, SPROCKETS 75 | LH. BRAKES - #5 AXLE 1 YWiteln vt L2och st
10| LH. BOTTOM ROLLERS 76 | FLH. BRAKES - #5 AXLE ‘ . :
11 | RH. BOTTOM ROLLERS 77 | LH. BRAKES - #6 AXLE Lui. ¥l e .ﬂ:_#n.___ s h.ﬂ.. :...mh hsed mku?p.ﬁ o) leale L.r.
12| LH. ROLLER FRAME 78 | FLH. BRAKES - #6 AXLE ! Jokénol |
13| RH. ROLLER FRAME 80 | LOADER FRAME Pjnw ﬂf@*&ﬁ; 8
14 | EQUALIZER BAR 81 | GEAR BOXES —
15| PIVOT SHAFT B2 | ELEVATOR 4 e v [Rewlart 0 chawst <basle v ATL.@LL ff..an
20 | ENGINE-MAIN (MAJORS) 83 | PUMP DRIVE o e Ao —
21 | ENGINE-MAIN (MINORS) B4 | BEARINGS 14 ¥ | Ireseal Ypans tw wﬁwm Bl £
22| ENGINE-REAR (MAJORS) 85 | AUGER [ ) _ e e L
23 | ENGINE-REAR (MINDRS) BE | FLOOR : y
24 | RADIATOR-MAIN 87 | CHAINS -___.__._ ¥ 14 sesa AL OR Fnbﬁ..mhﬂ.w@&. z
25| TURBOCHARGER MAIN 88 | SCREED _
26 | MASTER CLUTCH 80 | TIRES —
27| RADIATOR-REAR 80 | HITCH _
28 | TURBOCHARGER REAR 91 | BLADE, BUCKET, BED, BOWL A (-
29 | TORQUE CONVERTER-REAR 92 | RIPPER
30 | TORQUE CONVERTER-MAIN 83 | MISC. =t
31 | TRANSMISSION-MAIN 94 | LH. WHEEL BEARINGS - #4 AXLE _
32 | TRANSMISSION-REAR 95 | R.H. WHEEL BEARINGS - #4 AXLE
33| DAIVE LINES 96 | LH, WHEEL BEARINGS - #5 AXLE
34 | DIFFERENTIAL-FRONT 97 | RH. WHEEL BEARINGS - #5 AXLE
35 | DIFFERENTIAL-REAR 98 | LH. WHEEL BEARINGS - #6 AXLE
36| LH. STEERING CLUTCH 99 | FH. WHEEL BEARINGS - #6 AXLE n )
37 | AH. STEERING GLUTCH 820 | ROD & MAIN BEARINGS - FRONT ; '
38 | LH, STEERING BRAKES £22 | ROD & MAIN BEARINGS - REAR 1 LL Ak,
39 | R.H. STEERING BRAKES e t . —% ——
40 | LH. WHEEL BRAKES - #1 AXLE _ .
41 | R.H. WHEEL BRAKES - #1 AXLE 1. NOEMAL WEAR A Lget
42 | LH. WHEEL BRAKES - #2 AXLE 2, ACCIDENT R ay o . :
43 | RH. WHEEL BRAKES - #2 AXLE 3. IMPROPER USE . - ;Lbs - -
44 | LH, WHEEL BRAKES - #3 AXLE 4. IMPROPER MAINTENANCE
45| AH. WHEEL BRAKES - #3 AXLE 5. DEFECTIVE PART ADDITIONAL REMA EFFE ._. D~ nw
46 | LH. WHEEL BEARINGS - #1 AXLE & IMPROPER ASSEMBLY N _
47 | RH. WHEEL BEARINGS - #1 AXLE | 7. UNKNOWN Yd "
48| LH. WHEEL BEARINGS - #2 AXLE 8. OTHER
49| RH. WHEEL BEARINGS - #2 AXLE ﬁ- ) n_ eve Wi 1 cracl s
50| LH. WHEEL BEARINGS - ¥3 AXLE REPAIR SHOP E ;
51| RH. WHEEL BEAIRINGS - #3 AXLE = :w e : )
55 | LH. FINAL DRIVE - FRONT A AN Y i _ : . i
56| FLH. FINAL DRIVE - FRONT D. SAN JOSE Iﬁlmhﬁkﬂrr .rr \ .
S| o ok e € Suncmmo : , = 5 tew
53 | REAR SUSPENSION L Ws.n!h!mrm_ﬂﬂ_mw LFEJ%Q‘EE% %LVPP&IBFIEP& Q.m.im.ﬁhbﬂhn ! |
60 | FRONT AXLE K. HANFORD ’ .m a | . I
&1 | AIR SYSTEM AND COMPRESSOR | &' sanTA BARBARA € ~ Ll g £
62 | HYDRAULIC PUMPS KTON . . -
63| HYDRAULIC CYLINDERSMOTORS w. m_ﬁﬁmm:_zmm _ par Fﬁ@.ﬁuﬁr.m%‘u___bhh ~ L il _&L.ﬁr rdlar
64 | ELECTRICAL SYSTEM W, NEVADA f..ffLr ” . m_ 'z __“ : _ .
65 | FRAME . L A |
66 | CENTER PIN [ARTIGULATION) bl g S ARIS
&7 | CIRCLE GEAR .




REPAIR SUMMARY & COMPOMNENT REPAIR FORM

oY

DIFFERENTIAL-REAR

L.H. STEERING CLUTCH

A.H. STEERING CLUTCH

L.H. STEERING BRAKES

A.H. STEERING BRAKES

L.H. WHEEL BRAKES - #1 AXLE
AH. WHEEL BRAKES - #1 AXLE
L.H. WHEEL BRAKES - #2 AXLE
A.H. WHEEL BRAKES - #2 AXLE
L.H. WHEEL BRAKES - #3 AXLE
A.H. WHEEL BRAKES - #3 AXLE
L.H. WHEEL BEARIMGS - 41 AXLE

ELEARLEBEYERYEBUBER

47 | A.H, WHEEL BEARINGS - #1 AXLE
48 _ LH. WHEEL BEARINGS - #2 AXLE
.-w_ R.H. WHEEL BEARINGS - #2 AXLE
50| LH. WHEEL BEARIMGS - #3 AXLE
51| R.H. WHEEL BEAIRINGS - n3 AXLE
55| L.H. FINAL DRIVE - FRONT

56 | R.H. FINAL DRIVE - FRONT

57 | L.H. FINAL DRIVE - REAR

58| R.H. FINAL DRIVE - REAR

59| REAR SUSPEMSION

60 | FROMNT AXLE

61| AIR SYSTEM AND COMPRESSOR
62 | HYDRALULIC PUMPS

63 | HYDRAULIC CYLINDERSMOTORS
64 | ELECTRICAL SYSTEM

65| FRAME

66 | CENTER PIN [ARTICLILATION)

67 | CIRCLE GEAR

L.H. WHEEL BEARINGS - #5 AXLE

A.H. WHEEL BEARIMGS - #6 AXLE
| ROD & MAIN BEARIMGS - FRONT
| ROD & MAIN BEARIMGS - REAR

L.Wn@mm.._rbl- . (pls b
QuIP T MUMBER " DESCRIPTION
NO. | COMPONENT NO. COMPONENT
01| PINS & BUSHINGS - TRACK 68 | RING GEAR PINION/CROSS SHAFT
02 | TRACK LINKS 69 | ROLLERS - HOOKALOAD
03 | GROUSERS 70 | SWING, PAOPEL, HOIST, SHAFTS,
04 | L.H. IDLER-FRONT CLUTCHES, BRAKES
05| LH. IDLER-REAR 71 | DRUM
06 | R.M. IDLER-FAONT 72 | BOOM
07 | R.H. IDLER-REAR 73 | LH. BRAKES - #4 AXLE
08 | LH. SPROCKETS T4 | B.H. BRAKES - #4 AXLE
E_ R.H. SPROCKETS 75 | LH. BRAKES - #5 AXLE
10| LH. BOTTOM ROLLERS 76 | F.H. BRAKES - #5 AXLE
11| R.H. BOTTOM ROLLERS 77 | LH. BRAKES - #6 AXLE
._u_ LH. ROLLER FRAME 78 | R.H. BRAKES - #8 AXLE
13 | R.H. ROLLER FRAME 80 | LOADER FRAME
14 | EQUALIZER BAR 81 | GEAR BOXES
15 | PIVOT SHAFT 82 | ELEVATOR
20 | ENGINE-MAIN (MAJORS) 83 | PUMP DRIVE
21 | ENGINE-MAIN (MINORS) 84 | BEARINGS
22 | ENGINE-REAR (MAJORS) 85 | AUGER
23 | ENGINE-REAR (MINGRS) 86 | FLOOR
24 | RADIATOR-MAIN 87 | CHAINS
25 | TURBOCHARGER-MAIN £8 | SCREED
26 | MASTER CLUTCH 89 | TIRES
27 | RADIATOR-REAR 90 | HITCH

TURBOCHARGER-REAR 91 | BLADE, BUCKET, BED, BOWL

TORQUE CONVERTER-REAR 92 | RIPPER

TORQUE CONVERTER-MAIN 53 | MISC.

TRANSMISSION-MAIN 84 | LH. WHEEL BEARINGS - 4 AXLE
| TRANSMISSION-REAR 95 | A.H. WHEEL BEARINGS - ¥4 AXLE
| DRIVE LINES 96 | LH. WHEEL BEARINGS - #5 ANLE
| DIFFERENTIAL-FROMT 97 | R.H. WHEEL BEARINGS - #5 AXLE

58
99
820
822

" SERIAL NUMBER

N
|ﬁ%@iﬂzl it o

2]

(Do not wrile in this space)

pwqﬁu’ p4d-2019
RS OR MILES LTD UNITS

Fa
i

DESCRIPTION OF REFAIR

A/

ENEI

hmu_..n_.ﬂ.... - ﬁw 4.

,.W

FAILURE CAUSE

et S e e

NORMAL WEAR
ACCIDENT

IMPROPER USE
IMPROPER MAINTENANCE
DEFECTIVE PART
IMPROPER ASSEMEBLY
LINKNOAWIN

OTHER

ADDITIOMAL nm.._p:xmli‘h__frt.hr WALEY

REPAIR SHOP

N<ESWERIIMO>

* DEALER
MONTEREY BAY
SAM JOSE
ENGINEERING
BAKERSFIELD
SACRAMENTO:
HAMFORD
SANTA BARBARA
STOGKTOMN
PALM SPRINGS
MEVADA
PALMDALE
ARIZOMNA

¥

L}
|
|
f

|

|




